
DIST. CATEGORY UC-MM 
RE-2270- 60

SOLVENT REFINED COAL (SRC) PROCESS 

OPERATION OF SOLVENT REFINED COAL PILOT PLANT 

Wilsonville, Alabama

QUARTERLY TECHNICAL PROGRESS REPORT 
for the period

April - June 1979

______________________________ DISCLAIMER —----------------------------
This book was prepared as an account of work sponsored bv an agency of the United States Government. 
Neither the United States Government nor any agency thereof, nor any of their employees, makes any 
warranty, express or implied, or assumes any legal liability or responsibility for the accuracy, 
completeness, or usefulness of any information, apparatus, product, or process disclosed, or 
represents that its use would not infringe privately owned rights. Reference herein to any specific 
[...]
SRC 33.92 4.44 25.78 0.17 12.09 0.22 26.10 0.32 32.68 0.20
LSRC 0 .04 0 0 0.06 0 0 0.03 0.90 0.05
Output/input x 100 91.00 146.26 70.94 140.18 122.26 111.03 67.27 174.49 75.93 181.80

Except for Run 162, the percent unreacted coal increased 
while the percent preasphaltene decreased. Figure 14 il­
lustrates the relationship between CSD unit first stage 
temperatures and percent UC recovery. Figure 15 illustrates 
the relationship between unreacted coal and preasphaltene 
recovery.

b. SRC Recovery
The SRC recoveries for the material balance periods were:

Run 160 161 162 163 164r " " '
SRC recovery, % ,
by normalized material balance 82.1 76.2 80.8 78.4 77.5
by forced ash balance 82.3 75.9 80.6 78.8 77.5

(a) Calculated using flow rates obtained by difference between feed ash and
ash concentrate streams. Included correction for formation of undissolved coal.

36



The recoveries for the individual SRC components were

Run 160 161KMlb.) SRCla) kmTF) SRC(ifeed Ash cone Recovery feed Ash cone Recovery,1

Component, Ib/hr
Deashing solvent 0 6.70 4.56Oil 68.58 4.67 93.2 76.28 8.42 88.96Asphaltene 87.52 6.44 92.64 91.87 7.45 91.89Preasphaltene 63.82 24.16 62.14 85.57 34.92 59.19Ash 36.31 35.55 53.40 53.01Unreacted coal 18.41 22.49 24.54 34.23Total 274.64 100.00 82.11 331.65 142.60 76.16

Run 162 163
kmW KM SRC(*) KM(b) KM SRCP)

.feed Ash cone Recovery,% feed Ash cone Recovery,%

Component, Ib/hr 16.09
9.82

11.60
9.38Deashing solvent

Oil 71.73 '86.31 62.25 84.94
Asphaltene
Preasphaltene

111.82
25.80
51.07

9.60
18.53
49.11

91.42
28.18

96.36
64.74
51.66

6.41
17.45
49.97

93.35
73.05

Unreacted coal 22.31 24.55 20.53 35.49
78.42Total 282.73 127.70 80.80 295.54 130.30

Run 164
KM(b) KM SRC (a)

feed Ash cone Recovery, %

Component, Ib/hr
Deashing solvent 10.19
Oil 82.43 6.53 92.1
Asphaltene 109.32 5.41 95.0
Preasphaltene 71.37 20.61 71.1Ash 21.16 21.17
Unreacted coal 32.53 58.89
Total 315.81 122.80 77.5

(a) Calculated using flow rates obtained by difference between feed ash and
ash concentrate streans. Included correction for foraation of unreacted coal.

(b) Exclusive of LSRC recycled.

The overall SRC recovery is calculated by subtracting 
the oil and asphaltene rates in the ash concentrate, as 
well as the incremental unreacted coal in the ash concen­
trate (compared to that of the feed) from the component 
feed rates. This corrects for any loss of SRC due to for­
mation of cresol-insoluble material by repolymerization in 
the CSD unit.



Recoveries of oil and asphaltene ranged from 84-94%. The 
recovery of preasphaltene ranged from 28-73%. For Runs 160,
161, and 163, the preasphaltene in the feed averaged 23.4%, 
and the preasphaltene recovery averaged 64.8%. But for Run
162, the preasphaltene was only 8.8% and recovery was 28.2%.
The SRC elemental analyses for the material balance periods 
were as follows:

Run 160 161 162 163 164— " 1 r
Element, wt %

Carbon 86.63 86.49 86.22 87.99 87.20
Hydrogen 6.18 5.86 6.29 6.29 5.60
Nitrogen 1.91 1.64 2.07 1.18 1.40
Sulfur 1.25 1.34 0.91 0.85 1.10
Ash 0.02 0.01 0.06 0.40 0.00
Oxygen 4.01 4.66 4.45 3.29 4.70

Component balances for the CSD unit show that the amount of
cresol insoluble reaction product increases during processing 
in the unit, and that the amount of preasphaltene decreases.
As shown in Figure 14, when the temperature in the first stage 
of the CSD unit increases, the per cent cresol insoluble coal 
in ash (calculated in the same manner as the per cent feed com­
ponent) also increases.
Feed component deviations are also due to:

o Composition changes attributable to the
CSD unit itself.

o Imprecise elemental analyses.

5. Light SRC (LSRC) Separation
The LSRC, a mixture of distillate process solvent and SRC, 
can be obtained from the third stage of the CSD unit. The 
LSRC can be used to replace process solvent that remains 
in the SRC which is fed to the CSD unit.
During the second quarter, LSRC feed to the process contained 
an average of 30% solvent. The LSRC compositions for Runs 
160 through 164 remained essentially constant. Elemental 
analyses of the LSRC from each run were:

Run 160 161 162 163 164...
Element, wt%
Carbon 85.43 86.56 85.92 86.03 87.03
Hydrogen 7.05 6.76 6.85 7.12 6.40
Nitrogen 1.55 1.70 1.85 1.16 1.00
Sulfur 1.00 0.83 0.74 0.79 0.92
Ash 0 0 0 0.09 0.05
Oxygen 4.97 4.15 4.64 4.81 4.60

38



6. Deashing Solvent Recovery
The reasons for most of the deashing solvent losses were 
determined. Deashing solvent losses to products averaged 
3.44% of the CSD feed, while total losses were 7.1% of 
the feed. The following table illustrates this:

Run 160 161 162
Stream Ib/hr 4 of CSD feed Ib/hr % of CSD feed Ib/hr % of CSD feed

Ash concentrate 6.70 2.36 4.56 1.37 16.09 5.48
SRC 0.S3 0.19 0.S1 0.15 0.48 0.16
LSRC 0.12 0.04 0.18 0.05 0 0
Total 7.35 2.59 5.25 1.58 26.57 5.64

Run 163 164
Stream Ib/hr % of CSD feed Ib/hr % of CSD feed
Ash concentrate 11.60 3.73 10.19 3.23
SRC 0.19 0.06 0.24 0.08
LSRC 0.54 0.17 0.01 0
Total 12.33 3.96 10.44 3.31

Solvent was also lost to the atmosphere, as shown on the 
table below:

Run 160 161 162 163 164
Deashing solvent losses to
atmosphere, Ib/hr '27.45 26.75 27.93 11.77 26.36
% of CSD Feed 9.67 8.05 '9.51 3.78 8.35

The solvent losses from the CSD unit occur mainly in the 
ash concentrate and to the atmosphere. The primary losses 
seem to occur from the CSD first stage. Techniques to re­cover the deashing solvent from the first stage are under 
study. Possibilities include direct contact with super­
heated steam, indirect heating with steam and sealing of vessels.
The deashing solvent recovery system was operated during the 
second quarter to remove contaminants from the deashing 
solvent.

39



H. PRODUCT ANALYSES AND PROPERTIES
The SRC composition was determined by conventional solvent 
extraction (extraction with benzene in the presence of 
Celite to separate the oil-asphaltene mixture from the 
benzene-insoluble preasphaltenes). After benzene was re­
moved by distillation, the residue (oil-asphaltene mixture) 
was extracted with pentane to separate the oil from the 
pentane-insoluble asphaltenes.
The solvent refined coal analyses (including the solvent 
fractionation results) are shown in Table 11. Data for the solvent fractionation of SRC are:

Run 160MB
2S-26 March 9

161MB 
-10 April

162MB
26 April

Sample location 
Material ,a-j

VI10, CSD,
lab-filt. SRC
SRC feed

CSD,
deashed

SRC

V110,
lab-filt.
SRC

CSD,
SRC
feed

CSD,
deashed

SRC

V110,
lab-filt.
SRC

CSD,
SRC
feed

CSD,
deashed

SRC
OilAsphaltenes
Preasphaltenes

27.7
36.0
36.3

25.8
43.6
30.6

21.5
57.0
21.5

24.2
37.0
38.8

23.6
39.6 
36.8

25.2 
S3.8 
21.0

33.9
50.0
16.1

30.0
57.2
12.8

24.3
66.6
9.1

Bun.
Date, 1979

163MB
11-12 May 4-

164MB 
■5 June

Sample location
Material
Composition, wt %'-a'

VI10, 
lab-filt. 
SRC

CSD,
SRC
feed

CSD,
deashed

SRC

V110,
lab-filt.
SRC

CSD,
SRC
feed

CSD,
deashed

SRC
Oil 5375 22.7 ' '2<5.9'" 20 24.7 13.9
Asphaltenes 41.8 47.4 56.0 40.2 45.3 51.9
Preasphaltenes 24.9 29.9 17.1 35.0 30.0 34.2

(a) Cresol soluble and solvent-free basis.

The preasphaltene content of the SRC from the CSD unit is 
lower than the preasphaltene content of the reaction section 
(V110) SRC. It appears that the SRC from the CSD unit had 
the highest preasphaltene content during the SRT addition 
run (Run 164).
Viscosities of SRC from the CSD unit for several MB runs are 
shown below:

Con 1 type Kentucky 9
Run 160MB 161MB 162MB 163MB
Date, 1979 25-26 March 9-10 April 26 April 11-12 May
Solids withdrawal no yes yes yes
Dissolver volume 75% 75% 75% 75%
Dissolver pressure, psig 1,700 1,700 2,100 1,700
Preheater temp, °F 780 780 780 860
Viscosity at 500 F, cp ,

at 0.84 shear rate. sec i 5,500 3,700 4,300 3,200
1.7 shear rate, sec":sec*1

4,600 3,450 3,600 3,000
3.4 shear rate. 4,150 3,150 3,225 2,825

Viscosity at 550°F, cp
at 0.84 shear rate. sec * 1,400 600 800 500

1.7 shear rate. sec-* 1,000 450 600 400
3.4 shear rate. sec"* 825 375 450 350

40



The SRC samples from the CSD unit were heated to 600°F at
0. 1 mm Hg to remove the solvent prior to viscosity deter­
mination.
1. PRODUCT SOLIDIFICATION
Liquid SRC from T102 is fed to two vibrating water-cooled 
trays of the Rexnord Product Cooler. The SRC solidifies 
into brittle sheets which shatter into small fragments upon 
vibration. The fragmented SRC is conveyed to storage. A 
portion of the liquid SRC from T102 was processed through 
the CSD unit where it was deashed and collected in drums.The amount of T102 bottoms processed in the CSD unit during 
the second quarter was 154.8 tons, which was 48.8% of the 
total T102 bottoms product.
J. EFFLUENT TREATMENT
Construction of the return activated sludge system was 
essentially complete by January 1979. Caustic waste was 
introduced to the pretreatment tanks on 23 January, after 
initial checkout of the unit with city water. The bio­reactors (aeration basins) were heated to 60°F with live 
steam and the first innoculation with biological cultures 
began on 29 January. The bioculture came from the plant 
sanitary system and from a biological waste treatment system 
at a nearby coke-oven by-products plant. Activated carbon 
was also added to aid in the biological treatment of the 
waste water.
The effluent treatment system has been able to process all 
of the waste streams. The unit has maintained discharges 
within the legal limits imposed by the Alabama Water Improve­
ment Commission (AWIC) and the EPA. A process flow diagram, 
a copy of the AWIC permit, and monthly trend charts of the 
major permit parameters are presented in Appendix C.
The only significant equipment failure was plugging of the 
gradient bed filter that occurred in May. This was caused 
by suspended solids that escaped from the final clarifier.
The emergency holding basin was used to hold the clarifier 
outfall while the filter gradient was being replaced.
The use of activated carbon was discontinued early in June, 
and a small amount of feed (1-2 gpm from the equalization 
basin) was added to the second stage bio-reactor. The 
settling of sludge in the clarifier improved. Currently, 
the clarifier effluent is within permit specifications for 
suspended solids. These actions should have corrected the 
plugging problem. Reductions of BOD have been consistently 
above 99% since startup.

41



V. MECHANICAL PERFORMANCE

A. AGITATORS
After several shear pins on V101A Slurry Blend Tank agitator 
failed, the unit was inspected and a bent blade was found.
The blade was straightened and the coupling was rebored to 
tighten the wobbling mixer shaft.
B. COMPRESSORS
No major mechanical problems were attributed to the plant 
compressors.
C. DRYERS
The mixer was removed from the new D102 Ash Cooler to repair 
a leak at a weld attaching the discharge nozzle to the 
vessel wall. The vessel fabricator made repairs and the 
vessel was recoded with an ASME "R" designation.
D. FIRED HEATERS
On 6 June, B102 Slurry Preheater plugged. After several 
unsuccessful attempts to unplug the unit, the heater coil 
was cut in fourteen places for hydroblasting. Pinhole 
leaks were also found at two thermowells located in the 
upper section of the heater. Samples of the heater coil and 
thermowells were sent to Air Products and Chemicals, Inc. 
for metallurgical analysis.
Because of numerous B102 Slurry Preheater burner failures, 
a safety system annunciator has been ordered to help deter­
mine the cause.
All other plant heaters operated for the period without 
problems.
E. HEAT EXCHANGERS
E102 Dissolver Product Cooler for V103 Flash Tank leaked at 
a tube plug after a blowout of the plug gasket. The plug was 
welded into the tube sheet.
F. FILTERS
Modifications of the United States Filter Corporation (USF) 
filter were completed and the filter was assembled and 
pressure-tested. The filter door, leaking from a warped 
flange, was sent to a machine shop where its gasket surface 
was re-machined. On 14 June, the filter was started. Be­
cause of high ash in the filtrate, the filter was shut down 
on 17 June for inspection. A gasket between a screen and a

42



screen spacer was defective. The screen cloth was also 
partly detached from the support screens. All maintenance 
work on the filter was stopped until USF could supply im­
proved screens.
G. PUMPS
The Lawrence slurry pump operated without problems for the 
filter test period. A bearing on P103B Slurry Feed Pump 
failed, and the pump drive was found to be badly worn. The 
faulty bearing was replaced and new components have been 
ordered to replace the worn parts. Blown check valve gaskets 
and packing leaks continue to plague P180A and B CSD Feed 
Pumps.
H. VALVES
The tip of the plug on XV4078 Solids Withdrawal Valve was 
found to be broken. A new solids withdrawal valve (with 
modified plug) was installed and performed as designed. The 
original valve was a Group 36 Annin; the replacement was a 
Group 94 Annin angle valve.
LV415 A and B High Pressure Letdown Valves continued to 
operate without problems. Two attempts to test a silicon 
carbide plug in the LV415A valve failed when the plug frac­
tured.
The first stage letdown system at the CSD unit continued to 
Plug.
I. DISSOLVER (REACTOR) AND COLUMNS
A new gasket was installed on the bottom head of the R101 
Dissolver during the bypass run. When the B102 Slurry 
Preheater plugged, the lines from B102 to R101 plugged also. 
Hydroblasting was required to clear the lines. The solids 
withdrawal system was inspected and returned to service.
The gasket on the lower head of the R101 Dissolver began 
leaking on 4 May (after an extended plant outage of the B102 
Slurry Preheater). The bolts had been tightened to 9,000 
ft-lb torque when the head was last bolted. It required 
2,000 ft-lb of torque to loosen the bolts.
Repairs to the T105 Fractionation Column (replacing the tray 
8 and 9 support rings and downcomers with 316 SS material) 
were completed on 15 June. The area from tray 10 to the 
bottom of tray 17 was lined with 11 gauge, 321 SS sheet. 
Holes, 3/4-in. in diameter on 4-1/2-in. centers, were drilled 
in each of 14 sections such that the liner could be plug- 
welded to the column wall. Upon installation of a section 
of the liner, root passes were made and all but one of the 
plug weld holes were welded. The unwelded hole was used to 
pressure-test the root passes for leaks. After installation

43



of the liner, the welds were again pressure-checked and the 
test hole was closed. All carbon steel nozzles located in 
the area of the new lining were replaced with nozzles lined 
with 316 SS tubing. Corrosion probe and sampling nozzles 
were installed at trays 1, 9 and 15. Twenty new trays of 
321 SS were installed in the column, and the column was 
pressure-checked using nitrogen at 20 psig. After the column 
was heated up to temperature on solvent, leaks developed at 
the full penetration welds of the new nozzles in the carbon 
steel section of the tower. (Welders had reported problems 
obtaining a good metal bond to the tower wall, possibly a re­
sult of hydrogen penetration). Preheating to 400-500°F for 
one hour allowed entrapped hydrogen gas to excape but, after preheating, welders still experienced difficulty bonding new 
material to the column shell.
T102 Vacuum Column was inspected on 19 June. The area below 
tray 8 contained five areas of corrosion characterized by 
long, narrow, deep grooves in the 410 SS cladding. Also, 
several small holes were noted in tray 8 support ring. The 
corroded areas were covered with strips of 316 SS plate and 
welded to the shell. Materials for a full repair are being 
expedited for late July.
A Dowtherm leak in the coil of T104 Light Solvent Recovery 
Column developed on 21 May. A new coil was fabricated and 
the column was returned to service on 25 May.
J. SPECIAL EQUIPMENT
Two new microautoclave drives were fabricated for use in the 
lab. These units use a smaller and lighter power head for 
ease of handling.
K. CRITICAL SOLVENT DEASHING UNIT
On 8 May, the unit was down to repair an electrical short 
[...]
T102 operating mode was altered to make it perform as 
a flash column with combined solvent removal from tray 3.

27. A leak occurred in the tray 13 area (at nozzle 7X) of
T105 at 0930 hr. A packing leak in a solids withdrawal 
valve made it necessary to go off coal at 1215 hr. T102 was returned to the normal operating mode because of the 
leak in T105.

28. Coal feed was resumed at 0525 hr. Solids withdrawal 
was stopped as a move to improve the hydrogen-donor 
quality of the process solvent. Routine addition of40 lb sodium carbonate per tote bin in coal slurry makeup was started at 1120 hr as a system corrosion inhibitor.

29. The CSD unit was on-line with no major problems. T105 
was pressure-tested and found tight.

30. All systems (SRC, CSD, and waste treatment) were running 
smoothly as the quarter ended.

55



APPENDIX B: SUMMARY OF USF FILTER CYCLE

"A" PROGRAM:

STEP

PRECOAT, SLUICE WITH FILTER

DESCRIPTION

: FEED, USING
EXECUTION,
SECONDS

SLUICE ARMS

OCCURRENCE OR MANUAL ACTION
A-2 Pressure filter. 180 Open: PV673.

Step: when PSH672C trips.

A-11 Fill filter through bottom. 260 Divert: XV654 to V141, XV658 to
F125.
Open: XV669, XV6035, XV6029,
XV6053.
DPCV6036, FV6026 on FIC6026.
Step: when LSH 661 trips.

A-13 Set valves for precoating. 
Switch to side feed.

2 Open: XV686B, XV671.
Close: XV6029.
Step: when XV6029 and XV6027 
limit switches indicate valves 
are closed.

A-14 Check valving. 2 Close: XV669, DPC6036.
Step: when XV669 limit switch 
indicates valve is closed.

A-15 Precoat. 1,200 Step: when timer K-3 is out.



APPENDIX B: SUMMARY OF USF FILTER CYCLE

"A" PROGRAM: PRECOAT, SLUICE WITH FILTER FEED, USING SLUICE ARMS
EXECUTION,

STEP DESCRIPTION SECONDS OCCURRENCE OR MANUAL ACTION
A-16 Remove excess precoat 

solvent.
60 Open: 

Close: 
Step:

DPCV687.
XV686B.

when LSL620 trips.

A-17 Drop shell pressure. 10 Close: 
Open: 
Step:

DPCV687.
DPCV686A. XV675. 
when PSL672B trips.

U1 A-18 Precoat drain. 470 Divert 
Open: 
PV673 ^ 
Close: 
Step:

: XV658 to V141.
FV600 on flow control, 
on flow control.

XV671.
when LSL656 trips.

A-19 Fill with filter feed. 230 Divert : XV655 to F125, XV654 to
V112.
Open: XV669, XV6029, DPCV6036 on 
DPIC6036.
Close: PV673, FV600, XV675, XV6035. 
Step: when LSH661 trips.



APPENDIX B: SUMMARY OF USF FILTER CYCLE

"A" PROGRAM: PRECOAT, SLUICE WITH FILTER FEED, USING SLUICE ARMS

STEP DESCRIPTION
EXECUTION,
SECONDS OCCURRENCE OR MANUAL ACTION

A-20 Start filtration at 
flow rate.

low 10 Open: DPCV687 on AP control.
FV6026 on low flow.
Close: XV669, DPCV686A, DPCV6036. 
Step: when timer T-l is out.

A-21 Step when DP reaches 
psig.

50 120 Step: when DPSHH650 trips.

A-2 2 Filter to V120. Open: FV6026 to high flow,
XV6035.
Step: when LSL640B trips.

A-21 Check valving. 2 Divert: XV655 to V112.
Open: XV675.
Close: XV6029.
Step: when XV654 limit switch 
indicates valve is diverted toV112.

A-2 8 Drop shell pressure. 10 Close: FV6026, XV6035.
Step: when PSL672B trips.



APPENDIX B: SUMMARY OF USF FILTER CYCLE

"A" PROGRAM: PRECOAT, SLUICE WITH FILTER FEED, USING SLUICE ARMS

STEP DESCRIPTION EXECUTION, 
SECONDS OCCURRENCE OR MANUAL ACTION

A-2 9 Check valving. 2 Step: when XV655 limit switch 
indicates valve is diverted to 
V112.

A-30 Drain filter feed to 
V112. 470 Open: FV600 on flow control,

PV673 on flow control.
Step: when LSL656 trips.

A-35 Position valves for
wash fill. Check val­
ving.

2 Divert: XV681 to V178.
Close: FV600, PV673.
Open: XV6029, XV669, DPCV6036 
on DPIC-6036. FV6026 on FIC-
6026.
Step: when XV681 limit switch 
indicates valve is diverted to 
V178.

Close: PV673, XV675.
Open: XV6027.
Step: when LSH661 (or LSH656) 
trips.

A-3 6 Fill with wash solvent 280



APPENDIX B: SUMMARY OF USF FILTER CYCLE

"A” PROGRAM: PRECOAT, SLUICE WITH FILTER FEED, USING SLUICE ARMS

STEP DESCRIPTION
EXECUTION,
SECONDS OCCURRENCE OR MANUAL ACTION

A-37 Cake wash. Check 
valving.

2 Open: XV6035.
Close: XV669, DPCV6036.
Step: when XV669 limit switch 
indicates valve is closed.

A-38 Cake wash. 300 Step: when specified amount of 
wash fed as set on differential 
level switch LSL9044.

A-40 Close valves. 10 Open: XV675.
Close: FV6026, XV6029, XV6027, 
XV6035.
Step: when XV6027 and XV6029 
are closed.

A-41 Drop shell pressure. 10 Step: when PSL672B trips.

A-4 3 Drain. 520 Open: FV600 on FIC600, PV673 on
flow control.
Step: when LSL656 trips.



APPENDIX B SUMMARY OF USF FILTER CYCLE
"A" PROGRAM: PRECOAT, SLUICE WITH FILTER FEED, USING SLUICE ARMS

EXECUTION,STEP DESCRIPTION SECONDS OCCURRENCE OR MANUAL ACTION
A-4 4 Check valving. 2 Divert: XV681 to XV654.

Close: FV600.
Step: when XV681 limit switch 
indicates valve is diverted to
XV654.

A-45 Cake blow. 60 Open: PV673 on flow control.
Step: when timer T-2 is out.

A-46 Open filtrate line to 
vent.

2 Open: XV6037.
Close: DPCV687, XV675, XV6053,
PV673.
Step: when XV6037 limit switch 
indicates valve is open.

A-47 Depressurize. 120 Open: XV674, FV684 on DPIC687,
DPCV6036 on DPIC6036.
Close: PV673.
Step: when PSL672 trips.

A-4 9 Dry cake in "C" program 364 Open: XV690, DPCV6036.
Close: XV674, FV684.
Step: when "C" program is on 
step C-8.



APPENDIX B: SUMMARY OF USF FILTER CYCLE
"A" PROGRAM: PRECOAT, SLUICE WITH FILTER FEED, USING SLUICE ARMS

STEP DESCRIPTION
EXECUTION, 
SECONDS OCCURRENCE OR MANUAL ACTION

A-51 Prepare for discharge. 10 Open: XV665 A and B.
Turn conveyor motor on.
Close: XV690, XV6036, XV6037.Step: when XV665 limit switch 
indicates valve is open.

A-5 2 Discharge by rotating 
leaves and conveyor.

180 Turn on leaf rotator (low speed). 
Step: when timer T-5 is out.

A-5 3 Close bottom valve. 10 Close: XV655 A and B.
Turn off leaf motor.
Step: when XV665 limit switch 
indicates valve is closed.

A-5 4 Check that leaves are in 
position.

0-60 Turn off conveyor motor.
Step: when leaf position switch 
indicates bottom position.

A-5 5 Pressure to 120 psig. 180 Open: PV673 on flow control.
Step: when PSH672C trips.

Note: When XV665 A opens, vibrator
turns on. When operating in manual 
do not leave vibrator on for more 
than ten minutes. Also XV665B will 
not open unless the ash cooler door 
is closed.



APPENDIX B: SUMMARY OF USF FILTER CYCLE
"A" PROGRAM: PRECOAT, SLUICE WITH FILTER FEED, USING SLUICE ARMS

STEP > DESCRIPTION EXECUTION,SECONDS OCCURRENCE OR MANUAL ACTION
A-5 6 Sluice from V112 in B 

program.
1,080 Open: FV6026 on flow control,

XV6035, XV659.
Step: when B program is at B7.

A-57 Blow heel. 10 Open: XV675, PV673 flow control.
Close: FV6026, XV6035.
Step: when timer T-l times out.

A-5 8 Wait for leaf to 
position. 0-60 Close: XV675, XV659, PV673.

Step: when leaf position switch 
indicates bottom position.
Advance "B" program to Bl.

END OF CYCLE. Return to step A-l to start 
another cycle or to A-0 if 
program hold is used.

Programmer off.

Downtime:
Precoat 5,870

XV658 to V141, XV654 to V112,
XV655 to V112, XV681 to XV654,
XV604 to V140, XV542 to Vlll,
XV801G open, XV6053 closed.
Other valves are normally closed.

V112 is refilled manually each cycle. 
Precoat is transferred from V140 to 
V141 manually each cycle.



"B" PROGRAM: SLUICING STEPS

STEP DESCRIPTION
EXECUTION
SECONDS OCCURRENCE OR MANUAL ACTION

B-l Hold until started by
A program.

"A" program steps "B" program on 
step A-56.

B-5 Sluice leaves fromV112. 1,080 Open: XV6028, XV655, XV6038.
Step: when end of sluice limit 
switch trips.

B-6 Flush high & low level 
probes.

Step: when timer K-4 times out.

B-7 Step "A" program. Advance "A" program to A-57.
Step: when step A-57 is reached. 
Return to B-l.



APPENDIX B: SUMMARY OF USF FILTER CYCLE
"C" PROGRAM

STEP DESCRIPTION EXECUTION,
SECONDS OCCURRENCE OR MANUAL ACTION

i—
i

i

U Check vent valve position 1 Step: if XV801G is open.

C-2 Hold for "A" program. 1 Step: when "A" program is on 
step A-49.

C-3 Continue to depressure to 
K115 and start vacuum.

10 Step: when timer K-6 times out.

C-4 Dry. 300 Step: when timer K-5 is out.

C-5 Break vacuum. 60 Open: SV801C.
Close: XV801H.Step: when PSH 835 indicates
0 psig.

C-6 Reset valves. 2 Open: XV801G.
Close: XV801C.
Step: when XV801G limit switch 
indicates valve is open.

C-7 Blow horn. 10 Step: when timer K-6 times out.



"C" PROGRAM
APPENDIX B: SUMMARY OF USF FILTER CYCLE

STEP DESCRIPTION
EXECUTION,
SECONDS OCCURRENCE OR MANUAL ACTION

C-8 Return to 
Hold until 
charge.

"A" program, 
end of cake dis-

2 "C” program 
Step: when 
step A-52.

steps "A”.
"A" program is on 
Return to Cl.

END OF CYCLE.



_ V-UOnr ACTION PRODUCT

FLARE I 1^1— V-IZOVtNT
t-U4-

XV-4>74>

XV-542

LIQUID TO 
V-141

XV-80IC

P-125 A-B
FV-fcOO

J/ENTTO E.-II4

PROCESS

SOLVENT V-I7B

COOLE.R

P-143

55 GAL. DRUMFIGURE B-L- VALVE XDENTIFICATIOU, U.S. FILTER SYSTEM



APPENDIX C
STATE OF ALABAMA 

WATER IMPROVEMENT COMMISSION

PERMIT FOR DISCHARGE 
Issued To:

Cayalytic, Inc. 
Wilsonvilla, AL

Plans, specifications and other information for the design, construction, and 
operation of vaste treatment facilities having been approved by the staff of the 
office of the Alabama Water Improvement Commission, Montgomery, Alabama, in accor­dance with Title 22, §§ 22-22-1 et seq., Code of Alabama (1975); and having 
determined that the project was constructed in accordance with the approved plans 
and specifications, a permit is hereby issued for the discharge of treated wastes 
from the facility described as follows:

Process Wastes: Discharge 001

In-plant collection of wastes in the liquid waste sump and the caustic 
sump. Caustic wastes are. pumped through an oil separator rated at 20 gpm, 
then to two 10,000 gallon pretreatment tanks then to a 55,000 equalization/ 
storage tank. Caustic sump wastes then join with liquid waste sump wastes 
for biological treatment. Aeration Tank #1 has a volume of 38,500 gallons, 
and dischargee to a secondary settling tank with a surface area of 64 square 
feet. Wastes then flow through Aeration Tank #2, which has a volume of 
30,000 gallons, then to a secondary clarifier 10 feet in diameter. Clarifier 
overflow is filtered in an automatic backwash, dual-media filter with an area 
of approximately 21 square feet. A 50,000 gal. emergency holding basin is 
used to collect stornvatcr and spills in the plant. Wastewaters are pumped 
to the equalization/storage tank or to the biological treatment system.
Waste biological sludge is treated in a 1,500 gallon aerobic digester then 
dewatered in covered sand bed filters with an area of 100 square feet.

Sanitary Wastes: Discharge 002

Treatment is provided in a 15,000 gallon per day package plant.
The purpose of said treatment facilities is to provide treatment of process 

and sanitary wp.ste from a nolvent-refined coal pilot plant. The effluent from 
the above described facilities is to be discharged into a tributary of Yellow 
Leaf Creek.

This permit for discharge as described above is hereby Issued subject to 
the following conditions:

1. The approval of the Water Improvement Commission;

2. The rules and regulations of the said Water Improvement Commission;

68



3* The provislors of Title 22, §§ 22-22-1 et seq«. Code of Alebeae (1975), 
end eaendmente nov or Uoroefter adopted;

4. The wastes discharged under this permit shell not contain oaterlals 
likely to be: toxic or otherwise injurious to fish, squat1c life, 
or vildllfo; detrimental to the health and welfare of the public: or 
reatrictlve to use of the streaa for agriculture, livestock watering, 
navigation or other beneficial purposes;

5. The effluent shall not violate applicable water quality standards 
nov or hereafter adopted;

6. The characteristics of the treated waste shall not exceed the following 
limits:

Discharge 001: Process Wastes

Paracictcr Dally Average

Flow
Biochemical Oxygen 
Demand, 5-day 
Total Suspended Solids 
Oil end Greaee 
Phenolics 
Temperature 
Settleable Solids 
PH

15,000 CPD

30 mg/1 
30 ng/1 
10 ag/1 

0.5 ng/1 
950F

6.0 - 9.0

Discharge 002: Sanitary Wastes

Flow
Biochemical Oxygen 
Demand, 5-day 

Total Suspended Solids 
Fecal Colifom 
pH

30 mg/1 
30 ng/1 

200/100 ml 
6.0 - 9.0

Daily Maxima

60 mp,/l
60 tsg/1
15 mg/l

1.0 be/1 
100°F

1.0 ml/1

15,000 G?D

60 mp./l 
oO rag/l 
400/100 al

7* The treated wastes shall be monitored iu a manner approved by the 
Cciamiosion staff.

Signed:
Ira L. Myers, , Chairman 
Water Improvement Coamieelon

Water Improvement Com&isslon

Issued this Uth dsy of December, 1976,

this permit supersedes ell Water Improvement Commission permits 
previously issued to Catalytic, Inc.

69



FEBRUARY MARCH APRIL

V OUTSCE LAB

FEBRUARY MARCH APRIL MAY JUNE

FIGURE C-l EFFLUENT TREND CHART (1979)



EHB a OTHER 
STREAMS

CAUSTIC
WASTE

OIL
ISNMMIIR

PRETREAT­
MENT

TANK
NO. 1

EQUALIZATION
STORAGE

NO. 2

TANK

ACTIVATED
CARBON

"A" BIO-REACTOR 
(AERATION BASIN)

"B" BIO-REACTOR 
(AERATION BASIN)

TO
EMERGENCY-* 

HOLDING BASIN

FROM
CLEARWELL

EMERGENCY
HOLDING
BASIN
(EHB)

TO YELLOWLEAF CREEK

FIGURE C-2 EFFLUENT TREATMENT SYSTEM



Table 1
SRC Pilot Plant Operating Hours and Filter Cycles

w/solv 8 H- hr (a)
Reaction section with coal slurry and hydrogen. hr(c) Filtration

section.
Vacuum Flash 

section.
Run 5%(b) 10%(b) 20%(b) 25%(b) 27%(b) 33% (b) 38.5%(b) 40% (b) cycles hr
161 265 265 265

162 473 461 474

163 670 655 664

164 95 71 74

165 91 88 10 92

166(f) 195 160 165

Report
period 1,789 71 1,629 10 1,734

Prior
1979 1,654 1,433 1,466

Total
1979 3,443 71 3,062 10 3,200
Total
1978 7,207 0 0 0 0 0 0 6,697 0 1,102 7,002

Total
1977 5,559 0 39 40 324 713 992 2,574 0 2,319 5,625

Total
1976 6,329 0 111 184 1,367 0 69 4,098 0 2,893 6,610

Total
1975 4,883 0 48 637 2,013 0 1,041 0 300 1,575 4,892
Total
1974 4,675 23 73 69 3,193(d') 0 407 0 0 1,208 4,874

Overall total 
to date 32,096 23 271 930 6,897 713 2,580 16,431 300 9,107 32,203

(a) On-stream hours with solvent and hydrogen through B102 Slurry Preheater and R101 Dissolver.
(b) Coal slurry concentration, MF basis.
(c) On-stream hours with coal slurry and hydrogen through B102 Slurry Preheater and R101 Dissolver.
(d) Includes 165 hours on 5-20% concentration during early runs.
(e) April portion of run.
(f) June portion of run.



Table 2
Operating Data Summary for April 1979

Coal Coal Slurry Feed Gas B102 Preheater R101 DissolverDate Feed Feed cone to inlet AP AP AP out 1et Temperature Density
April MF MF h2 B102 total V131B laj press. btm. mid. top. temp. btm outlet btm mid top
1979 Ib/hr hr coal, % Q,*» scfh scfh % conv Psig psi psi psi °F °F °F % % t

Run 161* Kentucky 9 (Pyro) Coal
1 515 24 40.1 85 9,830 9,830 1,764 19 11 9 801 814 826 9 15 _

2 492 24 39.1 84 9,740 9,740 71.7 1,767 20 11 9 798 813 826 9 16 -
3 491 24 38.5 84 9,870 9,870 72.3 1,770 20 10 10 798 812 828 12 18 -
4 508 24 39.0 85 10,000 10,000 72.2 1.769 22 8 10 800 813 825 10 16 -
5 500 24 38.3 85 10,040 10,040 71.4 1,783 24 6 11 793 811 825 12 18 -
6 494 24 37.4 85 10,040 10,040 71.4 1,783 20 10 12 793 812 825 11 16 -
7 495 24 37.9 84 9,870 9,870 1,783 20 12 12 791 812 824 11 18 -
8 472 24 40.1 85 10,100 10,100 1,777 20 - 10 792 811 825 12 18 -
9 497 24 38.4 84 9,850 9,850 1,775 17 19 10 792 809 823 11 17 -

10 499 24 38.4 84 9,870 9,870 72.9 1,783 15 12 10 790 809 824 12 18 -
11 515 24 38.4 84 9,730 9,730 72.9 1,777 19 11 10 789 808 824 12 17 -
12 515 1 38.4 84 9,730 9,730 72.9 1,775 23 7 11 790 808 823 11 16 -

Run 162 Kentucky 9 (Pyro) Coal
12 489 23 38.9 85 10,570 10,570 72.9 2,111 20 7 8 783 805 825 18 24 _

13 508 24 38.5 84 10,120 10,120 2,154 14 13 9 782 804 824 21 28 -
14 507 24 38.2 84 9,730 9,730 2,150 13 15 9 779 804 824 20 27 -
15 501 24 38.0 85 9,840 9,840 2,150 10 18 9 779 805 825 20 26 -
16 517 24 38.5 85 10,000 10,000 73.1 2,150 16 14 9 777 804 825 20 26 -
17 505 24 38.2 85 10,000 10,000 74.4 2,150 14 13 9 776 804 825 20 26 -
18 508 24 38.2 85 9,870 9,870 73.0 2,150 9 16 8 778 805 825 19 25 -
19 511 24 37.9 85 9,920 9,920 73.5 2,150 11 15 9 777 803 824 19 25 -
20 479 16.7 38.2 85 9,880 9,880 75.0 2,150 13 14 9 776 803 822 21 23 -
21 492 18 37.1 85 9,670 9,670 2,140 12 15 8 782 805 823 18 23 -